BOM #

Knolly Item#

Knolly Item Description

e
[a—

Swing Link Right (DS)

12 ol Swing Link Left (NDS)

33 01.09.0025 |Push Link CH/EN

3435 Rocker Link (L&R)

26 DR BE Bearings (6000)

27 01.06.0025 |M8 Bolt Sleeve/Bearing cap - 6000

z8 01.06.0048 |Pivot Bolt (M8*25mm) RL & SL

Z10 07.03.0006 |Bushing (LFM 1012-06)

211 01.09.0018 |Push link/Swing Link Axle CH/IEN

212 01.06. 0039 |Bolt(M6*20mm CS)

#13 01.06. 0012 |Seat stay yoke pivot Axle CH/EN

14 07.03. 0007 |Bushing (LFM 1012-17)

Z15 01.06. 0037 |Precision Washer

16 07.03.0004 |Bearings (608)

217 01.06.0034 |Mé Bolt Sleeve/Bearing cap - 608

18 01.06. 0038 |Swinglink to SS Bolt (M6*40mm)

19 01.09.0017 |Main Pivot Axle

220 07.03. 0002 |Bearings (3001)

222 01.06. 0040 |Main pivot Bolt (M8*16mm CS)

23 01.06.0043 |SSto CS pivot bolt T25 (M5*25mm CS)

324 01.12.0029 |M5CS bolt Bearing Cap

26 01.12. 0030 |Seatstay/chain stay Pivot Axle

227 01.06.0015 |Rear Axle - 12mm*161mm

29 Rear Axle pinch bolt (M5*16mm)

230 01.06. 0017 Rear Axle pinch bolt T-nut

228 07.01.0001 |Derailleur Hanger

31 07.01.0009 |Bolt(T25 M5*12mm) - Hanger bolts

332 01.11.0009 |Lowershock mount Bolt (M6*40)

134 01.09.0023 |Front derailleur mount bolt - t25 (M5*16mm)

#35 01. 06. 0032 |Front derailleur cable guide '

36 01.06. 0026 |ISCG mounting plate

738 01.06. 0036 |M&*50mm - Upper shock bolt 3D links

238 01.06.0046 |M6&*75mm - Upper shock bolt straight links

z39 07.03.0005 |Bushing (LFM 1012-5)

z40 01. 06. 0042 |Bolt - Button head - T25 (M5*10mm)
01.06.0002 |Complete Bolt kit



